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1. General information

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or
publication of extracts from the report requires the prior written permission of
The State Radio_monitoring_center Testing Center (SRTC).

The test results relate only to individual items of the samples which have been
tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: No.80 Beilishi Road, Xicheng District, Beijing China
City: Beijing

Country or Region: China
Contacted person: Wang Junfeng

Tel: +86 10 68009181 +86 10 68009202
Fax: +86 10 68009195 +86 10 68009205
Email: wangjf@srrc.org.cn / wangjunfeng@srtc.org.cn

1.3 Applicant’s details

Company: Sierra Wireless Inc.
Address: 13811 Wireless Way Richmond, British Columbia, Canada,
V6V 3A4.

Country or Region: Canada
Contacted person: Ying Wang

Tel: +1 604 232 1440
Fax: +1 604 231 1109
Email: ywang@sierrawireless.com

1.4 Manufacturer’s details

Company: Sierra Wireless Inc.
Address: 13811 Wireless Way Richmond, British Columbia, Canada,
V6V 3A4.

Country or Region: Canada
Contacted person: Ying Wang

Tel: +1 604 232 1440

Fax: +1 604 231 1109

Email: ywang@sierrawireless.com
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1.5 Application details

Date of reception of test sample: 26™ September 2010
Date of test: 26™ September 2010 to 27" October 2010

1.6 Reference specification

FCC Part 24E, Part22H, Part 2 (October 1, 2009 edition)
IC RSS-132 (Issue 2, September 2005)

IC RSS-133 (Issue 5, February 2009)
ANSI/TIA-603-C-2004

1.7 Information of EUT

1.7.1 General information

GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA/HSPA+
Module

N7NMC8705

2417C-MC8705

WCDMA Band lI:

Tx:1850~1910MHz Rx:1930~1990MHz
WCDMA Band V:

Tx:824~849MHz Rx:869~894MHz

WCDMA Band 11:24.0dBm
WCDMA Band V:24.0dBm

BPSK

4M50FOW

FDD

WCDMA Band I1:80MHz
WCDMA Band V:45MHz

External

USB docking card

3.3V

Lowest: -30°C
Highest: +50°C

Minimum: 3.2V
Maximum: 3.6V

Rev1.0

T0.2.3.0
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1.7.2 EUT details

GSM/GPRS/EDGENVCNIID;\ZIjﬁ\I/gISDPA/HSUPA/HSPA+ MC8705 | 354524040000946

1.7.3 Auxiliary equipment details

Equipment USB docking card
Manufacturer Flextronics Electronics Technology
(Suzhou) Co. Ltd.

Model Number | e

Equipment Notebook
Manufacturer IBM
Model Number T23
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2. Test information

2.1 Summary of the test results

No. Test case FCC reference Verdict
FCC Part22.913(a)/24.232(b)
1 RF Power Output IC RSS-132 §4.4 Pass
IC RSS-133 §86.4
, IC RSS-132 §4.2
2 Type of Modulation IC RSS-133 § 6.2 Pass
FCC Part2.1049(h)(i)
3 Occupied Bandwidth IC RSS-132 §4.5 Pass
IC RSS-133 86.5
FCC Part22.917(b)/24.238(b)
4 Emission Bandwidth IC RSS-132 §4.5 Pass
IC RSS-133 §6.5
, . FCC Part2.1057/22.917/24.238
5 Sp“rf’us Etm'ss.'onls at IC RSS-132 §4.5 Pass
antenna terminals IC RSS-133 §6.5
FCC Part22.917(b)/24.238(b)
6 Band Edges Compliance IC RSS-132 §4.5 Pass
ICRSS-133 §6.5
FCC Part2.1055
7 Frequency Stability IC RSS-132 §4.3 Pass
IC RSS-133 §6.3
8 Radiated Spurious Emissions | FCC Part2.1051/22.917/24.238 Pass
9 | Receiver Spurious Emission IC RSS-Gen 3§ 6a Pass

This Test Report Is Issued by:
Mr. Song Qizhu
Director of the test lab

-
7

s

Checked by:
Mr. Wang Junfeng

Deputy director of the test lab

W% &%f

Tested by:
Mr. Zhao Yang
Test engineer

4

Issued date:

2010.12.02
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2.2 Test result

2.2.1 WCDMA Band Il
2.2.1.1 RF Power Output-FCC Part 24.232(b)/IC RSS-1338 6.4

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
EUT RF output WCDMA Mobile Station Tester
Agilent8960

Test procedure:

WCDMA Mode:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. Then the test data can be
read at the tester screen. The loss between RF output port of the EUT and the

input port of the tester will be taken into consideration.

The measurement will be conducted at three channels N09262, No9400 and

N09538 (Bottom, middle and top channels of WCDMA band II)
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Release 6 HSDPA Mode:

The following 4 Sub-Test were completed according to the test requirements
outlined in section 5.2A of the 3GPP TS34.121 V8.4.0 specification. All TX
RMS power requirements for power Class 3 were met according to table
5.2AA.5 and 5.2B.5. All UE channels and power ratio are set according to
table C10.1.4&C11.1.3 in the 3GPP TS34.121 V8.4.0. RMC12.2kps is used

for this testing.
HSDPA Sub-Test Setting:
Sub-Test| . By (S;’:) B/Bs | Bn | CM(dB) | MPR(dB)
1 2/15 15/15 64 2/15 4/15 0.0 0.0
2 12/15 15/15 64 12/15 24/15 1.0 0.0
3 15/15 8/15 64 15/8 30/15 1.5 0.5
4 15/15 4/15 64 15/4 30/15 1.5 0.5

*Note: the recommended HSDPA MPRs are implemented as per following sub-test.

Release 6 HSUPA Mode:

The following 5 Sub-Test were completed according to the test requirements
outlined in section 5.2A of the 3GPP TS34.121 V8.4.0 specification. All TX
RMS power requirements for power Class 3 were met according to table
5.2AA.5 and 5.2B.5.All UE channels and power ratio are set according to
table C11.1.3 in the 3GPP34.121 V8.4.0. RMC12.2kps is used for this testing.
HSUPA Sub-Test Setting:

Sub-Test | B Be | (&Y | BdBs | B | Bec
1 11/15 15/15 64 11/15 22/15 | 209/225
2 6/15 15/15 64 6/15 12/15 12/15
3 15/15 9/15 64 15/9 30/15 30/15
4 2/15 15/15 64 2/15 4/15 2/15
5 15/15 15/15 64 15/15 30/15 24/15
Sub-Test (ge;) (ng‘; s) CM(dB) | MPR(dB) | | rfacesx E-TFCI
1 4 1 1.0 0.0 20 75
2 4 1 3.0 2.0 12 67
3 4 2 2.0 1.0 15 92
4 4 1 3.0 2.0 17 71
5 4 1 1.0 0.0 21 81

*Note: the recommended HSUPA MPRs are implemented as per following sub-test.

Limits <24dBm
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Test result:

WCDMA Mode:

Carrier frequency (MHz) Channel No. RF Power Output (dBm)
1852.4 9262 23.0
1880.0 9400 23.0
1907.6 9538 22.8

HSDPA Mode:

Carrier frequency (MHz) | Channel No. RF1Power OlétpUt n S%b'TeSt (dAEjm)
1852.4 9262 23.0 22.6 221 221
1880.0 9400 23.0 22.6 221 221
1907.6 9538 22.8 22.5 22.0 21.9

HSUPA Mode:

Carrier frequency (MHz) | Channel No. RF1 PowerZOutput3|n Sub-Iest (dB5m) |
1852.4 9262 223 | 205 | 215 | 218 | 21.2
1880.0 9400 215 | 20.8 | 216 | 219 | 214
1907.6 9538 222 | 206 | 214 | 216 | 22.2
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2.2.1.2 Type of Modulation-IC RSS-133 § 6.2

Ambient condition:

Temperature Relative humidity Pressure

21°C 44% 101.5kPa

Applicable standard:
The devices may employ any type of modulation techniques. The type of
modulation used must be reported.

Test result:
Please refer to section 1.7.1 of this report.
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2.2.1.3 Occupied Bandwidth-FCC Part2.1049(h)(i)/IC RSS-133 § 6.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
WCDMA Mobile Station Tester
Agilent8960
EUT RF output Power
Splitter
Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The occupied bandwidth is
measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The bandwidth of 99% power can be read on spectrum analyzer.
The measurement will be conducted at three channels N09262, No9400 and
N09538 (Bottom, middle and top channels of WCDMA band 1)

Limits: No specific occupied bandwidth requirements

Test result:
WCDMA Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHZz)
1852.4 9262 4.1105
1880.0 9400 4.1587
1907.6 9538 4.1840
HSDPA/HSUPA Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHz)
1852.4 9262 4.1600
1880.0 9400 4.1884
1907.6 9538 4.1640
HSPA+ Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHZz)
1852.4 9262 4.1660
1880.0 9400 4.1111
1907.6 9538 4.1458
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WCDMA Mode:

w Agilent 13:50:51 Oct 11, 2018 Fregq/Channel

Center Freq

. ; Eng:hd F:je: 1.8524 GHz Trig Free 1.85240000 Ghz
ceupied Bandwidt I
Center 1.852400000 GHz Start Freq
1.84748080 GHz
Stop Freq
ﬁ'ﬁ"" fJ1-,‘..r.N‘.-.‘I'.wﬂ"".r1'fﬁ'|'.1F,I"|||)I“ﬂ._Ir-"'-'-'IHNM'?'|||-,1-,“|',"L‘.|IPQ 1.85740000 GHz
'J : b
= ".l < CF Step
ol 1.008086086 MH
o a""-'J'.l"'f"‘!.-'ﬂ"dl"-"uluu‘l; .’-u"'r-J'll I.Fh,f‘.-,.l.l»‘-.,.'ﬂl*l,\,Ih.nl.ﬁw'-whnﬂr.ll,f m Maﬁ
Freq Offset

0.600000080 Hz
#YBH 188 kHz

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1925 MH % dB

Transmit Freq Error
% B Bandwidth

File Operation Status. C:\STATEB20.5TA file saved
Channel 9262

5 Agilent 13:51:33 Oct 11, 2818 Freq/Channel

Ch Freq  1.33 Gz Trig Froe| | Sonter Fred

Occupied Bandwidth I

Center 1.880000000@ GHz

Start Freq
1.87500800 GHz

Stop Freq
w.‘Ia'."IIJ"\l""r"\a'IHLI'"."JIllF."n.-\l-'l.hI1-4IllI'.'n"llld."""'Plk't.r-'ﬂ"Hrﬁ 1.53500000 GHz
l 4
= J'I S CF Step
i
| .ﬁ.l"wl""."l""tr-“""" ﬁ'ld'pﬁw L J||, 1 1"'rl-IJ"'1""T.'"*".H‘JI"'FF“|||.""JI.'.HII'P‘|' H].UEJD@ aaaaaa w;ﬁ

Freq Offset
B.006ERREA  Hz

] ] — - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41528 MH % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO26.GIF file saved
Channel 9400
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5 Agilent 13:52:46 Oct 11, 2818 Freq/Channel

Center Freq

Ch Freq 1.9876 GH=z Trig Free 1.99760008 GHz

Occupied Bandwidth 1 ]
Center 1.907600000 GH=z Start Freq
1.9826080808 GHz
Stop Freq
I?Ilr.'|.I||-'{H-I-|'iJ,h’L|'rI|'ll.‘-i‘.,g-,n-.I1.Ff“..I-..\ﬂlr‘.-'nukrujﬂllrr’).}.-. o> 1.91 260000 GHz

i b
> r" CF Step
e - 1.00066888 MH

" .‘.IF'-l||‘f'lhI'IﬂJ'."ﬁl'"lh'rlﬁ'i‘q"“‘lkrh"tl"' ]‘,.-"'"Lr'"'"‘.fﬁ'\"r‘{' by W Auto M aﬁ

Freq Offset
B.006ERREA  Hz

#VBW 188 kHz 45

- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41926 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO30.GIF file saved
Channel 9538

HSDPA/HSUPA Mode:

5 Agilent 13:51:02 Oct 11, 26160 Fregq/Channel

|
Ch Freq 1.8524 GHz Trig Free 1[8:52";@9@%5 o

Occupied Bandwidth I
Center 1.852400000 GHz Start Freq
1.84740908 GHz
Stop Freq
1.85740808 GHz
L
| < CF Step
. . 1.06066868 M
'|r.v'*’J.L-hII|J.I'*.\"‘ﬂlh‘J/"‘\l.hr‘\P"-'ll‘l‘l Lill'hl.'-""rr'.*“ ll'{"*u.-"{"“ﬂ‘tl_aflllpl# m Maﬁ
Freq Offset
' ST - 0.00000000 Hz
ies BH 30 #UBH 108 kHz  #S 5

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1442 MHz % dB

Transmit Freq Error 1
% B Bandwidth

File Operation Status. A:\SCRENB24.GIF file saved
Channel 9262
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3 Agilent 13:51:48 Oct 11, 26818 Freq/Channel

Center Freq

Ch Freq 1.38 GHz Trig Free 1.38000008 GHz
Occupied Bandwidth ]
Center 1.880000000 GHz Start Freq
1.87500800 GHz
Stop Freq
.m,,\_r-;n'n'r'*."|,h\,‘1r"nJ-lu-;h.a.ra'f-'qu'-.~.-.--'u-‘,*-\#--m"ﬂl]m‘ 1.88500080 GHz
=/ s CF Step
t L '\'11"“F"'l""‘l”‘r'"'-"r"-“""'\|-'l"v.""” hlLfH'i‘,J'-vh'I'."r""""*""*'lhﬂffr"‘h“\u'w.r-.. Hlu.?D@@@@@@@ f‘r“'|‘1|;|ﬁ

Freq Offset
B.006ERREA  Hz

S— _ - — Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41348 MHz % dB

Transmit Freq Error

® dB Bandwidth
File Operation Status. A:\SCREMO27.GIF file saved

Channel 9400

i Agilent 13:53:81 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 1.9876 GHz Trig Free 1.99760008 GHz
Occupied Bandidth N

Center 1.907600000 GHz Start Freq
1.98260888 GHz
Stop Freq
g*|h|‘i‘rlfIun'pllhk'u'r.fﬂ.m'**rn.'ﬁ ﬁ"\hJTIT-.-. 'L"“‘I'l"“r"-Q 1.91260000 GHz

il *;
2 |"J \ < CF Step

. 0 1.000886088 MH

t _J-L-."'flli A L""'if""lw"-. i S u 1 "||r"'-.'lf‘.l"r'I"-.'-""l"";'N'\—’h'\"'\"l'mh. J‘!“" Auto M aﬁ

Freq Offset
B.006ERREA  Hz

n - - : Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41238 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO31.GIF file saved
Channel 9538
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E!%TﬁEEEJﬂ'JEPL P IC: 2417C-MC8705
HSPA+ Mode:
5 Agilent 18:52:14 0Oct 11, 2018 Freq/Channel

. Center Freq
Ch Freq 1.8524 GH=z Trig Free 1.85240008 GH=

Occupied Bandwidth 1
Center 1.852400000 GHz . 84%513@21% @Frsiq
o =
el Stop Freq
: ,J 1.85748000 GHz

1 4L |r.u”ﬁ| H'“l,"”"fﬂ"
{ﬁ(.lrmﬂn.(d‘.{#f-m ey m ; e
1.08808088 MHz
Il : Auto Man
‘.F T I T Ty e —
il VAT e ———
T 0.00000000 Hz
#\VEW 108 kHz

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr (n 0ff

4, 166@ HHz % dB

Transmit Freq Error
® dB Bandwidth

Copyright 2000-2009 Agilent Technologies

Channel 9262

5 Agilent 13:52:36 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 1.83 GHz Trig Free | 1 copppnng GH-

Oceupied Bandwidth I
Center 1.880000000 GHz Start Freq

1.87500088 GHz

Stop Freq
1.68500000 GHz

CF Step
1.0686680660 MHz
Auto Mar

iw}iq" 1" A T ﬁlprhllh'ihi f,'llnl '||'| [JﬂArﬂld W]’i'?

i’hﬁ ' i
R TR
sy

] 0.80080080 Hz

Freq Offset

" ; '_ - _ Signal Track
Occupied Bandwidth Occ BH % Pwr On 0Ff

4, 1111 MHz x dB -

Transmit Freq Error
® B Bandwidth 4.51

File Operation Status. A:\SCREN®36.GIF file saved

Channel 9400
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7
SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

Agilent 13:53:12 0Oct 11, 2018 'Freq/Channel

Center Freq
1.90768000 GHz

Ch Freq 1.3876 GHz Trig Free

Start Freq
1.96268000 GHz

Stop Freq
1.91268000 GHz

e e — s

1.08080080 MHz
Auto Mar

Freq Offset

I - \+"l|"|f”|\"1I"J'IIh""rJ|'"iJ'ﬁfﬂh'l"ﬂﬂr"llh‘jj ||'-‘hﬁl_N.,'uiniulJ{\l'Mrr‘yTﬂ}'(rl ‘il"'lll'ﬁ
2 H

my 0.00000AA  Hz

-1

| Occupied Bandwidth Occ BH % Pur ' o oFf
4.1458 MHz x dB  —26.00 JF || IE—

Transmit Freq Error 7.851 |
® B Bandwidth

File Operation Status. A:\SCREMO37.GIF file saved

Channel 9538
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SRTC

State Radio_monitonng_canter Testing Caonter

ERTEF NP OB

No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705
IC: 2417C-MC8705

2.2.1.4 Emission Bandwidth-Part 24.238(b)/IC RSS-133 8§ 6.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
WCDMA Mobile Station Tester
Agilent8960
EUT RF output Power
Splitter
Spectrum Analyzer

Test procedure:

E4440A

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The emission bandwidth is
measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The bandwidth of -26dBc power can be read on spectrum analyzer.
The measurement will be conducted at three channels N09262, No9400 and
N09538 (Bottom, middle and top channels of WCDMA band 1)

Limits: No specific occupied bandwidth requirements

Test result:
WCDMA Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHz)
1852.4 9262 4.588
1880.0 9400 4.572
1907.6 9538 4.598
HSDPA/HSUPA Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHZz)
1852.4 9262 4.531
1880.0 9400 4.595
1907.6 9538 4.584
HSPA+ Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHz)
1852.4 9262 4.521
1880.0 9400 4.518
1907.6 9538 4.580

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205

Page number: 17 of 82

Copyright © SRTC




SR I ( : No.: SRTC2010-H024-E0018

T St R ronhcin. e Topi ot FCC ID: N7NMC8705
ERFEA S PR IC: 2417C-MC8705
WCDMA Mode:

w Agilent 13:50:51 Oct 11, 2018 Fregq/Channel

Center Freq

. ; Eng:hd F:je: 1.8524 GHz Trig Free 1.85240000 Ghz
ceupied Bandwidt I
Center 1.852400000 GHz Start Freq
1.84748080 GHz
Stop Freq
ﬁ'ﬁ"" fJ1-,‘..r.N‘.-.‘I'.wﬂ"".r1'fﬁ'|'.1F,I"|||)I“ﬂ._Ir-"'-'-'IHNM'?'|||-,1-,“|',"L‘.|IPQ 1.85740000 GHz
'J : b
= ".l < CF Step
ol 1.008086086 MH
o a""-'J'.l"'f"‘!.-'ﬂ"dl"-"uluu‘l; .’-u"'r-J'll I.Fh,f‘.-,.l.l»‘-.,.'ﬂl*l,\,Ih.nl.ﬁw'-whnﬂr.ll,f m Maﬁ
Freq Offset

0.600000080 Hz
#YBH 188 kHz

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1925 MH % dB

Transmit Freq Error
% B Bandwidth

File Operation Status. C:\STATEB20.5TA file saved
Channel 9262

5 Agilent 13:51:33 Oct 11, 2818 Freq/Channel

Ch Freq  1.33 Gz Trig Froe| | Sonter Fred

Occupied Bandwidth I

Center 1.880000000@ GHz

Start Freq
1.87500800 GHz

Stop Freq
w.‘Ia'."IIJ"\l""r"\a'IHLI'"."JIllF."n.-\l-'l.hI1-4IllI'.'n"llld."""'Plk't.r-'ﬂ"Hrﬁ 1.53500000 GHz
l 4
= J'I S CF Step
i
| .ﬁ.l"wl""."l""tr-“""" ﬁ'ld'pﬁw L J||, 1 1"'rl-IJ"'1""T.'"*".H‘JI"'FF“|||.""JI.'.HII'P‘|' H].UEJD@ aaaaaa w;ﬁ

Freq Offset
B.006ERREA  Hz

] ] — - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41528 MH % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO26.GIF file saved
Channel 9400
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SR I ( : No.: SRTC2010-H024-E0018

Tho Stata Radko_ monitorng_enter Testing Center FCC ID: N7TNMC8705
ERFLEREN AP IC: 2417C-MC8705
5 Agilent 13:52:46 Oct 11, 2818 Freq/Channel

Center Freq

Ch Freq 1.9876 GH=z Trig Free 1.99760008 GHz

Occupied Bandwidth 1 ]
Center 1.907600000 GH=z Start Freq
1.9826080808 GHz
Stop Freq
I?Ilr.'|.I||-'{H-I-|'iJ,h’L|'rI|'ll.‘-i‘.,g-,n-.I1.Ff“..I-..\ﬂlr‘.-'nukrujﬂllrr’).}.-. o> 1.91 260000 GHz

i b
> r" CF Step
e - 1.00066888 MH

" .‘.IF'-l||‘f'lhI'IﬂJ'."ﬁl'"lh'rlﬁ'i‘q"“‘lkrh"tl"' ]‘,.-"'"Lr'"'"‘.fﬁ'\"r‘{' by W Auto M aﬁ

Freq Offset
B.006ERREA  Hz

#VBW 188 kHz 45

- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41926 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO30.GIF file saved
Channel 9538

HSDPA/HSUPA Mode:

5 Agilent 13:51:02 Oct 11, 26160 Fregq/Channel

|
Ch Freq 1.8524 GHz Trig Free 1[8:52";@9@%5 o

Occupied Bandwidth I
Center 1.852400000 GHz Start Freq
1.84740908 GHz
Stop Freq
1.85740808 GHz
L
| < CF Step
. . 1.06066868 M
'|r.v'*’J.L-hII|J.I'*.\"‘ﬂlh‘J/"‘\l.hr‘\P"-'ll‘l‘l Lill'hl.'-""rr'.*“ ll'{"*u.-"{"“ﬂ‘tl_aflllpl# m Maﬁ
Freq Offset
' ST - 0.00000000 Hz
ies BH 30 #UBH 108 kHz  #S 5

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1442 MHz % dB

Transmit Freq Error 1
% B Bandwidth

File Operation Status. A:\SCRENB24.GIF file saved
Channel 9262
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SR I ( : No.: SRTC2010-H024-E0018

The Stats Radio_menitoring_caniss Testing Conte FCC ID: N7NMC8705
ERFLEREN AP IC: 2417C-MC8705
3 Agilent 13:51:48 Oct 11, 26818 Freq/Channel

Center Freq

Ch Freq 1.38 GHz Trig Free 1.38000008 GHz
Occupied Bandwidth ]
Center 1.880000000 GHz Start Freq
1.87500800 GHz
Stop Freq
.m,,\_r-;n'n'r'*."|,h\,‘1r"nJ-lu-;h.a.ra'f-'qu'-.~.-.--'u-‘,*-\#--m"ﬂl]m‘ 1.88500080 GHz
=/ s CF Step
t L '\'11"“F"'l""‘l”‘r'"'-"r"-“""'\|-'l"v.""” hlLfH'i‘,J'-vh'I'."r""""*""*'lhﬂffr"‘h“\u'w.r-.. Hlu.?D@@@@@@@ f‘r“'|‘1|;|ﬁ

Freq Offset
B.006ERREA  Hz

S— _ - — Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41348 MHz % dB

Transmit Freq Error

® dB Bandwidth
File Operation Status. A:\SCREMO27.GIF file saved

Channel 9400

i Agilent 13:53:81 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 1.9876 GHz Trig Free 1.99760008 GHz
Occupied Bandidth N

Center 1.907600000 GHz Start Freq
1.98260888 GHz
Stop Freq
g*|h|‘i‘rlfIun'pllhk'u'r.fﬂ.m'**rn.'ﬁ ﬁ"\hJTIT-.-. 'L"“‘I'l"“r"-Q 1.91260000 GHz

il *;
2 |"J \ < CF Step

. 0 1.000886088 MH

t _J-L-."'flli A L""'if""lw"-. i S u 1 "||r"'-.'lf‘.l"r'I"-.'-""l"";'N'\—’h'\"'\"l'mh. J‘!“" Auto M aﬁ

Freq Offset
B.006ERREA  Hz

n - - : Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41238 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A:\SCREMO31.GIF file saved
Channel 9538
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SR I ( : No.: SRTC2010-H024-E0018

FCC ID: N7NMC8705

Hadio_monitaring_oenber

E!%TﬁEEEJﬂ'JEPL P IC: 2417C-MC8705
HSPA+ Mode:
5 Agilent 18:52:14 0Oct 11, 2018 Freq/Channel

. Center Freq
Ch Freq 1.8524 GH=z Trig Free 1.85240008 GH=

Occupied Bandwidth 1
Center 1.852400000 GHz . 84%513@21% @Frsiq
o =
el Stop Freq
: ,J 1.85748000 GHz

1 4L |r.u”ﬁ| H'“l,"”"fﬂ"
{ﬁ(.lrmﬂn.(d‘.{#f-m ey m ; e
1.08808088 MHz
Il : Auto Man
‘.F T I T Ty e —
il VAT e ———
T 0.00000000 Hz
#\VEW 108 kHz

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr (n 0ff

4, 166@ HHz % dB

Transmit Freq Error
® dB Bandwidth

Copyright 2000-2009 Agilent Technologies

Channel 9262

5 Agilent 13:52:36 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 1.83 GHz Trig Free | 1 copppnng GH-

Oceupied Bandwidth I
Center 1.880000000 GHz Start Freq

1.87500088 GHz

Stop Freq
1.68500000 GHz

CF Step
1.0686680660 MHz
Auto Mar

iw}iq" 1" A T ﬁlprhllh'ihi f,'llnl '||'| [JﬂArﬂld W]’i'?

i’hﬁ ' i
R TR
sy

] 0.80080080 Hz

Freq Offset

" ; '_ - _ Signal Track
Occupied Bandwidth Occ BH % Pwr On 0Ff

4, 1111 MHz x dB -

Transmit Freq Error
® B Bandwidth 4.51

File Operation Status. A:\SCREN®36.GIF file saved

Channel 9400
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SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

Agilent 13:53:12 0Oct 11, 2018 'Freq/Channel

Center Freq
1.90768000 GHz

Ch Freq 1.3876 GHz Trig Free

Start Freq
1.96268000 GHz

Stop Freq
1.91268000 GHz

e e — s

1.08080080 MHz
Auto Mar

Freq Offset

I - \+"l|"|f”|\"1I"J'IIh""rJ|'"iJ'ﬁfﬂh'l"ﬂﬂr"llh‘jj ||'-‘hﬁl_N.,'uiniulJ{\l'Mrr‘yTﬂ}'(rl ‘il"'lll'ﬁ
2 H

my 0.00000AA  Hz

-1

| Occupied Bandwidth Occ BH % Pur ' o oFf
4.1458 MHz x dB  —26.00 JF || IE—

Transmit Freq Error 7.851 |
® B Bandwidth

File Operation Status. A:\SCREMO37.GIF file saved

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC) Page number: 22 of 82
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC



7
SR I ‘ : No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705

State Radio_monitonng_canter Testing Caonter

ESTA IR R IC: 2417C-MC8705

2.2.1.5 Conducted Spurious Emissions-FCC Part2.1057/24.238/IC RSS-133 § 6.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:

WCDMA Mobile Station Tester
Agilent8960

EUT RF output Power
Splitter

Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The measurement is
carried out using a spectrum analyzer. The spectrum analyzer scans from
30MHz to 20GHz (higher than the 10™ harmonic of the carrier). The peak
detector is used and RBW is set to 1TMHz on spectrum analyzer.

The measurement will be conducted at one channel No 9400 (middle channel
of WCDMA band II)

Limits <-13dBm

Test result:
Refer to the following figures.
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SR I ( : No.: SRTC2010-H024-E0018

T Bte i, onkarin,garke Teshig Encr FCC ID: N7NMC8705
ESRTEREN P O RP IC: 2417C-MC8705
WCDMA Mode:

¥ Agilent 14:25:16 Oct 11, 2618 Freq/Channel

Center Freq
940.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.85000000 GHz

CF Step
182000000 MHz
Huto Man

Freq Offset
H.EAEREREE Hz

Signal Track
On 0ff

] z #\/BHW 1 MHz #5weep 30 n g
Channel 9400, 30MHz~1850MHz

Freq/Channel

Mkrl 1.
' Center Freq
1.88000006 GHz

Start Freq
1.85000800 GHz

Stop Freq
1.91 008000 GHz

p— 1+ L
1.910000000 GHz |

§ CF Step
/ L 5.00000080 MHz
r | Auto Man

[
hs
% " Freq Offset
RLLIN IS IeE|  0.00000000 Hz

F b b ""r"""l'-‘l".rtf
- -h.“.\'l"\'#'*".l’\"h.r'ﬁ".ii'l’ gy b i

Signal Track
On Off

#+VBH 1 MHz
File Operation Status. A:\SCREM186.GIF file saved

Channel 9400, 1850MHz~1910MHz
Note: The signal beyond the limit is the base station simulator carrier.
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SR I( : No.: SRTC2010-H024-E0018

The Stals Radio_moniaoring_oente Testing Cantes FCC ID: N7NMC8705
ERFEBEN PO IC: 2417C-MC8705

Freq/Channel

Center Freq
18.9550086 GHz

Start Freq
1.91866800 GHz

Stop Freq
200000086 GHz
Stop

20.00000000 GHz CHEron

Auto Man

1

Freq Offset

- <
C i " |""n"l'ph‘-. et Aty
A T MR P TG R e 0 0000000 |z
Sighal Track
On Off

#+VBH 1 MHz
Operation Status. A:\SCREM109.GIF file saved

Channel 9400, 1910MHz~20GHz

HSDPA/HSUPA MODE:
- Agilent 14:25:48 0Oct 11, 2616 Freq/Channel

Center Freq
940080000 MHz

Start Freq
300000080 MHz

Stop Freq
1.35066800 GHz
\Start

30.00900000 MHz CF Step

182.000000 MHz
Auto tan

. Freq Offset

1
- .I+,,\i__,I."H'\,J'u'-'.'ﬁh;_ﬂ*l'f' " H‘ fr}""\..'u r‘\"‘-'l"ll'\‘lulh.l Py ‘-4‘""}1"' ﬂll'.,,'F *IWH' r,lfb *Lu h'JIHi*h'."wPllr- I‘|'Jﬁ‘*\“,|ﬂﬂ-,lﬂll M-.J-Hl‘, Jl '.||'.'|wq'||ﬂuﬂlblll‘#.l‘p'|’l'q @ . @ @ @ @ @ @ @ @ H el

Signal Track
(n Off

#\BH 1 MHz
File Operation Status. A:\SCREN100.6IF file saved
Channel 9400, 30MHz~1850MHz
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SR I ( : No.: SRTC2010-H024-E0018

onioreg_cente Testing Cantes FCC ID: N7NMC8705
E!%TﬁEEEJﬂ'JEPM 'EJ':P*L. IC: 2417C-MC8705

Freq/Channel
Mkrl 1 Center Fregq
1.83000000 GHz

Start Freq
1.35000800 GHz

Stop Freq
1.91800006 GHz

CF Step
G.AGEEEEAE MHz
Ruto Man

Freq Offset
Tr ||‘¢'|r'}\ls},f ullrl.-'fu'*h\"lhl"ﬂ LAy @ - @ @ @ @ @ @ @ @ H z

I o
rr'.i ' F
;’IJFJ'*}‘*'#F M h‘lfl\lﬂ'.ini !

L it

Signal Track
On 0ff

#\BH 1 MHz

Freq/Channel

Center Freq
109550080 GHz

Start Freq
Meas Uncal |l ERe e

Stop Freq
20.0008000 GHz
|Stop

ZB.GMGGGGHZ— CF Step

1.20900088 GHz
Ruto Man

Freq Offset

1
r't‘F'if"'-u-\‘r..-.!f-ﬁ'r.-.l..4-'L\“,J*1..\'~rhI‘.“-.-\mr.uah'lJ"-'L.l.NW,hmr.,.,,.p.,. e P UL LT 0.00000000 Hz

Signal Track
On 0ff

: z #/BH 1 MHz ] g ots,
File Operation Status. A:\SCREH110.GIF file saved

Channel 9400, 1910MHz~20GHz
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SR I ( : No.: SRTC2010-H024-E0018

o, ot cre Totog Gt FCC ID: N7NMC8705
T, IC: 2417C-MC8705
HSPA+ MODE:

e Agilent 18:56:13 Oct 11, 2016 Peak Search

Next Peak
Mext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

CEye s A -'Ilh.-.lr.'1-'ﬂ‘...'|JlW‘i|l'n*‘|.r'|p$+-‘.'M".l.I‘v"J,F,"-v»k'h.'a""?.\.,.-.,fy'w F|"p..'uﬁll;i-L".J'17l-r"1'\‘f-‘l|-‘ﬂ'iJ,||P.-|"'f"h-,"-.!‘"-"b'h"-‘p"-""'”ﬂ,f*ﬂf‘l}
. |Marker Mkr 3 CF
s 1561.000000 MH=z
—5@ 48 dBm More
ELR 1 of 2

VBH 1 MHz

Channel 9400, 30MHz~1850MHz

Marker
Select Marker
1 2 3 4
Normal
Delta
i Delta Pair
,,.F. (Tracking Ref)
'l'vl Ref &
oy B
Wy, Span Pair
éﬂ L:J,'I’rh'c‘ %'u'lif Span Center
. .HHWMM by "f"t"u""‘*""4"'h"|'h'-'ru'-w#wf-w-e-*' B
L | Marker Off
swp 11.864800000 GH=z
-46.28 dBm
~ _ : More
z = 1aof 2

VEH 1 MHz

Channel 9400, 1850MHz~1910MHz
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SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

% Agilent 18:58:84 Oct 11, 2018 | Peak Search

Next Peak

Meas Uncal

1

. [ gl S A
H.hlJ"Ln1N,-tf"'J'*ﬂ-"'w"u'rq‘\-'r-.u.-ﬂ,«'pi1'w-.f.l"fu'“'L‘"r-‘.-u.'r*-'r'-'-"l-.'-"n*-10'n.-..n...,u_..la"tm'-rmln‘-‘-"'L" AR T ? A
I L

£
FTu-n Marker

swp 119.400000000 GHz
-42.72 dBm

VEH 1 MHz #

Filc Oporation Status, ANSCRENDALOIF Flosaved
Channel 9400, 1910MHz~20GHz

The State Radio_monitoring_center Testing Center (SRTC) Page number: 28 of 82
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC



7
SR I ‘ : No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705

State Radio_monitonng_canter Testing Caonter

ESTA IR R IC: 2417C-MC8705

2.2.1.6 Band Edges Compliance-FCC Part 24.238(b)/IC RSS-133 § 6.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:

WCDMA Mobile Station Tester
Agilent8960

EUT RF output Power
Splitter

Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The measurement is
carried out using a spectrum analyzer. The peak detector is used and RBW is
set to 30KHz on spectrum analyzer.

The measurement will be conducted at two channels N0o9262 and No9538
(Bottom and top channels of WCDMA band II)

Limits <-13dBm

Test result:
Refer to the following figures.
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SR I ( : No.: SRTC2010-H024-E0018

e—— FCC ID: N7NMC8705
E!%TﬁEEEJﬂ'JEPM 'EJ':P*L. IC: 2417C-MC8705

WCDMA Mode:

Freq/Channel

Center Freq
1.85088888 GHz

Start Freq
1.84758888 GHz

1’#.1||'l{h"f pﬂ'ﬂ'f‘,‘ﬂqlf\“lrh LFM'IIMI,[ i, T k | H'ﬂ\ i IW& '”|'|

Stop Freq

' 1.85250000 GHz
—Center

1.850000000 GHz H

CF Step
500,800000 kHz
r Auto Man

T BET

Signal Track
On 0ff

File Operation Status. A:\SCREM126.GIF file saved
Channel 9262

Freq/Channel
Mkrl 1.

' Center Freq
1.91080880 GHz

Start Freq
198750880 GHz
e T
“ Stop Freq
1.91250888 GHz
Jotert—
1.907500000 GHz | CF Step
SAG.A00808 kH
(T h"i'l._rl [ Freq Offset
hl'm.u“,\*mhlh"q{\rﬁ f Hll iqil-m h‘iH‘V hﬂ'ﬂﬂh‘ml""'ﬁ 0.ARRARARE H=
Signal Track
On Off
#YBHW z
ile Operation Status. A:\SCREN1230.6IF file saved
Channel 9538
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SR I ( : No.: SRTC2010-H024-E0018

The Stals Radio_moniaoring_oente Testing Cantes FCC ID: N7NMC8705
ERFEBEN PO IC: 2417C-MC8705

HSDPA/HSUPA Mode:

Freq/Channel

Center Freq
1.55800000 GHz

Start Freq
1.84750000 GHz

Stop Freq
1.85250000 GHz

H lhf“ ’F ‘ifﬁuwl'\ll "hﬂkﬂiuﬂlﬂ)fiﬂwl J"4Flr"]|r]vnml'l|"n'fﬂl ‘w |
|

LCenter
1.850000000 GH=z i o @@g@F@@Stkig

‘ Huto Man
1

FC .]u'N'lJ'HW*}M'FFV'J‘ '|M‘ﬁ""|lI"I*'“L"11YiJ"i?'T"uf~'f'Jhl'l\"l..-.ir(lw“ﬂ ﬁ @E@r 500 @0 @f@f i

Signal Track
On 0ff

Freq/Channel

Mkrl 1.1
' Center Freq
1.91088608 GHz

Start Freq
1.98750080 GHz

! b
o iﬁrlﬁdﬂwl\'ﬂj“wﬂu WN‘"' uN1f‘hpdJ’*ilrlﬂhlIlr-.ﬁllﬂi,I ' L Stop Fre
i | 191750000 GFz
grotart——— &

1.997500000 GHz \l CF Step

LO0.000066 kHz
Auto tan

i ] -
| ‘MIT*""W‘L*\WH'* hllwwhwh1\|'J’V‘ﬂf“'{h.n'fll' @.gtar@e@%g@f@f Sﬁ:
Signal Track

On 0ff

: #UBH 100 kHz Sween 30 !
File Operation Status, A:\SCREN131.6IF file saved
Channel 9538
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AR R IC: 2417C-MC8705
HSPA+ Mode:

Freq/Channel
Mkrl 1.

' Center Freq
1.55080080 GHz

StartFreq
1.64750000 GHz

e My

Stop Freq
1.85258080 GHz

CF Step
SPE.000880 kHz
Ruto Man

Freq Offset

FC 0.00000000 Hz
_ HH W0

r.,lip‘n,ﬂ u"n“ﬁl mW r‘HM f 1‘%!4]" [

Center Signal Track
1.850PPPPP0D GH=z On 0ff

File Operatlnn Status. A:\SCRENBA5.GIF file saved
Channel 9262

2 Agilent 19:01:50 Oct 11, 2618 Freq/Channel

Center Freq
1.91 086086 GHz

StartFreq
1.967560000 GHz

Stop Freq
1.91256088 GHz

CF Step
500008086 kHz
Huto Man

LT ) e

. | Center Signal Track
1.910000000 GHz On Off

File Operatlun Status. A:“\SCRENO44.GIF file saved
Channel 9538
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2.2.1.7 Frequency Stability-FCC Part2.1055/IC RSS-133 § 6.3

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test setup:

Climate Chamber

. EUT e WCDMA Mobile Station Tester
. : Agilent8960
DC
Power Supply

Test Procedure:

A radio link shall be established between EUT and Tester. The tester will
sample the transmitter RF output signal and measure its frequency. The
temperature inside the climate chamber is varied from -30 to +50° Cin 10° C
step size, and also the DC power supply voltage to the EUT is varied from 3.2
to 3.6 V. The measurement will be conducted at three channels N09262,
No09400 and No9538 (Bottom, middle and top channels of WCDMA band II).

Limits:

No specific frequency stability requirements in FCC Part2.1055.

According to the standard of RSS-133 § 6.3, the carrier frequency shall not depart
from the reference frequency in excess of £2.5 ppm for mobile stations.
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No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705

IC: 2417C-MC8705
Test result:
WCDMA Mode:
o Test Result (ppm)@3.3V
Temperature(°C) =1 1619262 | Channel 9400 | Channel 9538
230 0.002 0.001 0.001
20 0.002 0.001 0.001
10 0.002 0.003 0.001
0 0.001 0.003 0.001
+10 0.002 0.001 0.002
+20 0.001 0.001 0.001
+30 0.002 0.002 0.002
+40 0.002 0.004 0.001
+50 0.002 0.001 0.001
Test Result (ppm)@20°C
Voltage (V) Channel 9262 | Channel 9400 | Channel 9538
3.2 0.002 0.001 0.000
3.6 0.002 0.002 0.002
HSDPA/HSUPA Mode:
o Test Result (ppm)@3.3V
Temperature(°C) —cp- 1619262 | Channel 9400 | Channel 9538
230 0.002 0.001 0.001
20 0.002 0.001 0.001
210 0.002 0.003 0.001
0 0.001 0.003 0.001
+10 0.002 0.001 0.002
+20 0.001 0.001 0.001
+30 0.002 0.002 0.002
+40 0.002 0.004 0.001
+50 0.002 0.001 0.001
Test Result (ppm)@20°C
Voltage (V) Channel 9262 | Channel 9400 | Channel 9538
3.2 0.002 0.001 0.000
3.6 0.002 0.002 0.002
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FCC ID: N7NMC8705

IC: 2417C-MC8705
HSPA+ Mode:
o Test Result (ppm)@3.3V
Temperature(°C) =1 1619262 | Channel 9400 | Channel 9538
230 0.008 0.013 0.006
20 0.009 0.006 0.007
10 0.019 0.020 0.023
0 0.020 0.016 0.017
+10 0.022 0.025 0.036
+20 0.038 0.026 0.024
+30 0.023 0.024 0.041
+40 0.021 0.017 0.017
+50 0.007 0.006 0.026
Test Result (ppm)@20°C
Voltage (V) Channel 9262 | Channel 9400 | Channel 9538
3.2 0.036 0.025 0.032
3.6 0.019 0.016 0.022
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No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705
IC: 2417C-MC8705

2.2.1.8 Radiated Spurious Emissions-FCC Part2.1053/Part 22.917(a)

Ambient condition

21°C 44% 101.5kPa
Test Setup:
SA
£
J
<A I
— g Receiving Antenna
D =
= &
L =
o
AAAA
Step 1
Signal
SA Substitute Generstor

E
L

Test procedure:

Step 1:

Attenuator

J
il

ey |

R eceiving Artenna

Antenna

R

! 4LE

Step 2

The measurement is carried out in the fully anechoic chamber. EUT was
placed on a 2.4 meter high non-conductive table at a 3 meter test distance
from the test receive antenna. A receiving antenna was placed on the antenna
mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. A radio link shall be
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established between EUT and Tester. The output power of the cell signal of
the tester will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer
or receiver. The spectrum analyzer scans from 30MHz to 9GHz (higher than
the 10" harmonic of the carrier). The peak detector is used and RBW is set to
1MHz on spectrum analyzer. Then the antenna height and turn table rotation
is adjusted till the maximum power value is founded on spectrum analyzer or
receiver. A notch filter is necessary in the band near to the carrier frequency.
A high pass filter is needed to avoid the distortion of the testing equipment in
the band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be
substituted in place of the EUT. The log-periodic antenna will be driven by a
signal generator and the level will be adjusted till the same power value on the
spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the
substitution antenna and the reading of the spectrum analyzer or receiver.

Calculation procedure:
The data of cable loss, antenna gain and air loss has been calibrated in full
testing frequency range before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the
cable loss, antenna gain and air loss. The basic equation with a sample
calculation is as followed:
P=Pr+Lc+LA-G
Where
P: Power of the Radiated Spurious Emissions (dBm)
Pr: reading of the receiver (dBm)
Lc: Cable Lose (dB)
La: Air loss (dB)
G: Antenna Gain (dBi)

Assumed the reading of the receiver is -60dBm. A cable lose of 10dB, an air
lose of 30dB and an antenna gain of 11dBi are added.
P=Pr+Lc+La-G=-60+10+30-11=-31dBm

The measurement will be conducted at one channel No9400 (middle channels
of WCDMA band 1)

Limits <-13dBm
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Test result:
WCDMA Mode:

Level [dBm]
20

10

0

-20

-30

-40

-50

-60

-70
30M 50M 100M 200M 400M 700M 1G 2G 3G

Frequency [Hz]

X MES 31112_red PK
MES 31112_pre
LIM FCC REO02 Broadband Limit

Channel 9400, 30MHz~3GHz
Note: The signal beyond the limit is the base station simulator carrier.

Level [dBm]
-10
20
-30
-40
-50
-60
-70
-80
3G 4G 5G 6G 7G 8G 10G 20G
Frequency [Hz]
MES 31116_pre
LIM FCC REO02 Broadband Limit
Channel 9400, 3GHz~20GHz
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HSDPA/HSUPA Mode:
Level [dBm]
20
X|
10
0
-10
-20
-30
-40
-50
-60
-70 ‘
30M 50M 100M 200M 400M 700M 1G 2G 3G
Frequency [Hz]
X MES 31113_red PK
MES 31113_pre
LIM FCC REO02 Broadband Limit

Channel 9400, 30MHz~3GHz
Note: The signal beyond the limit is the base station simulator carrier.

Level [dBm]

-10

-20

-30

-40

-50

-60

-70

-80

3G 6G 8G 10G 12G 14G 16G 18G 20G
Frequency [Hz]

MES 3119_pre
LIM FCC REO02 Broadband Limit

Channel 9400, 3GHz~20GHz
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HSPA+ Mode:
Marker - 3_.74008016 GH=z —-50_-.87 dBm
Level [dBmM]

—1G

—2C

—3C

—ac MW

—60- T W

o]
—-7G b
L] %
—8¢
_QCBOM 50M 100M 200M 400M 1G 2G 3G 4G 6G 10G 20G
Frequency [Hz=z]
— MES PROJECTNAME_ _pre PK
— L IM SP_FCC —13dBm Voltage QP Limitc
Channel 9400, 30MHz~20GHz
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2.2.1.9 Receiver Spurious Emission-IC RSS-Gen § 6a

Ambient condition:

Temperature Relative humidity Pressure
25°C 54% 101.5kPa
Test Setup:

MAST

Test Procedure:

The EUT should be placed on a non-metallic table 80cm above the ground
plane. The receive antennas shall be moved from 1 to 4 meters. The distance
between EUT and receive antenna should be 3 meters.

The accessories of the EUT are connected with the EUT such as headset etc.
During the test the data transferring via USB cable between EUT and laptop is
maintained.

Then start the test software ES-K1. Sweep the whole frequency band through
the range from 30MHz to 1GHz, using receive log period antenna HL562.
During the test, the height of receive antenna shall be moved from 1 to 4
meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees for
detecting the maximum of radiated spurious signal level. The measurements
shall be repeated with orthogonal polarization of the test antenna.

The data of cable loss and antenna factor has been calibrated in full testing
frequency range before the testing.
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Limit:
Spurious Frequency (MHz) Field Strength at 3 metres
Detector Unit (microvolts/m)
30~—88 Quasi-peak 100
88~216 Quasi-peak 150
216~960 Quasi-peak 200
960~1000 Quasi-peak 500
Above 1000 Average 500
Test result:

Level [dBuV/m]
55 -

50

40

30

20

10
30M 50M 70M 100M 200M 300M 500M  700M 1G

Frequency [Hz]

MES 1008_pre
LIM ANSI63.4_1 Field Strength QP Limit

WCDMA band I
Note: For measurement above 1GHz, all emissions level measured were
more than 10dB below the limit.
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ESTA IR R IC: 2417C-MC8705

2.2.2 WCDMA Band V
2.2.2.1 RF Power Output-FCC Part 22.913(a)/IC RSS-132§ 4.4

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
EUT RF output WCDMA Mobile Station Tester
Agilent8960

Test procedure:

WCDMA Mode:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. Then the test data can be
read at the tester screen. The loss between RF output port of the EUT and the
input port of the tester will be taken into consideration.

The measurement will be conducted at three channels No4132, No4183 and
No4233 (Bottom, middle and top channels of WCDMA band V)
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Release 6 HSDPA Mode:

The following 4 Sub-Test were completed according to the test requirements
outlined in section 5.2A of the 3GPP TS34.121 V8.4.0 specification. All TX
RMS power requirements for power Class 3 were met according to table
5.2AA.5 and 5.2B.5. All UE channels and power ratio are set according to
table C10.1.4&C11.1.3 in the 3GPP TS34.121 V8.4.0. RMC12.2kps is used

for this testing.
HSDPA Sub-Test Setting:
Sub-Test| . By (S;’:) B/Bs | Bn | CM(dB) | MPR(dB)
1 2/15 15/15 64 2/15 4/15 0.0 0.0
2 12/15 15/15 64 12/15 24/15 1.0 0.0
3 15/15 8/15 64 15/8 30/15 1.5 0.5
4 15/15 4/15 64 15/4 30/15 1.5 0.5

*Note: the recommended HSDPA MPRs are implemented as per following sub-test.

Release 6 HSUPA Mode:

The following 5 Sub-Test were completed according to the test requirements
outlined in section 5.2A of the 3GPP TS34.121 V8.4.0 specification. All TX
RMS power requirements for power Class 3 were met according to table
5.2AA.5 and 5.2B.5.All UE channels and power ratio are set according to
table C11.1.3 in the 3GPP34.121 V8.4.0. RMC12.2kps is used for this testing.
HSUPA Sub-Test Setting:

Sub-Test | B Be | (&Y | BdBs | B | Bec
1 11/15 15/15 64 11/15 22/15 | 209/225
2 6/15 15/15 64 6/15 12/15 12/15
3 15/15 9/15 64 15/9 30/15 30/15
4 2/15 15/15 64 2/15 4/15 2/15
5 15/15 15/15 64 15/15 30/15 24/15
Sub-Test (ge;) (ng‘; s) CM(dB) | MPR(dB) | | rfacesx E-TFCI
1 4 1 1.0 0.0 20 75
2 4 1 3.0 2.0 12 67
3 4 2 2.0 1.0 15 92
4 4 1 3.0 2.0 17 71
5 4 1 1.0 0.0 21 81

*Note: the recommended HSUPA MPRs are implemented as per following sub-test.

Limits <24dBm
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[ IC: 2417C-MC8705

Test result:

WCDMA Mode:

Carrier frequency (MHz) Channel No. RF Power Output (dBm)
826.4 4132 22.5
836.6 4183 22.6
846.6 4233 22.2

HSDPA Mode:

Carrier frequency (MHz) | Channel No. RF1Power OlétpUt n S%b'TeSt (dAEjm)
826.4 4132 22.6 22.1 21.5 21.4
836.6 4183 22.7 22.4 21.8 21.7
846.6 4233 22.3 22.0 21.4 21.4

HSUPA Mode:

Carrier frequency (MHz) | Channel No. RF1 PowerZOutput3|n Sub-Iest (dB5m) |
826.4 4132 211 | 204 | 214 | 213 | 21.9
836.6 4183 212 | 206 | 213 | 215 | 21.2
846.6 4233 209 | 20.2 | 209 | 21.2 | 20.9
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2.2.2.2 Type of Modulation-IC RSS-132 § 4.2

Ambient condition:

Temperature Relative humidity Pressure

21°C 44% 101.5kPa

Applicable standard:

Equipment certified under this standard shall use digital modulation. However
supervisory and other control function signals may use any type of modulation
technique. The type of modulation used shall be reported.

Test result:
Please refer to section 1.7.1 of this report.
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2.2.2.3 Occupied Bandwidth-FCC Part2.1049(h)(i)/IC RSS-132 § 4.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
WCDMA Mobile Station Tester
Agilent8960
EUT RF output Power
Splitter
Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The occupied bandwidth is
measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The bandwidth of 99% power can be read on spectrum analyzer.
The measurement will be conducted at three channels No4132, No4183 and
No4233 (Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements

Test result:
WCDMA Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHZz)
826.4 4132 4.1105
836.6 4183 4.1587
846.6 4233 4.1840
HSDPA/HSUPA Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHz)
826.4 4132 4.1600
836.6 4183 4.1684
846.6 4233 4.1640
HSPA+ Mode:
Carrier frequency (MHz) | Channel No. Bandwidth of 99% Power (MHZz)
826.4 4132 4.1965
836.6 4183 4.1811
846.6 4233 4.1603
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WCDMA Mode:
5 Agilent 13:55:06 Oct 11, 2818 Freq/Channel
. Center Freq
Ch Freq &26.4 MHz Trig Free 306 400000 MH=
Occupied Bandwidth N
Center 826.4000000 MHz Start Freq
521.480088 MHz
Stop Freq
ﬁu'pu-{h.,r'fr‘a,1‘1,"'u,|'l'|,]'1.'.r|I-"u]\.-;'alla,.,ll.'-.n_.\'q H"I"{ hpw 831.400000 MHz
I L'ﬂ
=4 l,.' 1< CF Step
L LS ""n'."ik.~"-**’M"'.r'F'-r*'r‘-'*“*l*-v‘-"a"*":*“ Hlu.?D@@@@@@@ T,l';ﬁ

Freq Offset
B.006ERREA  Hz

5 B z

: - - - Signal Track
Occupied Bandwidth Occ BH Z Pur Nl O 0ff

41105 MHz % dB

Transmit Freq Error ] 1

® dB Bandwidth 4588 M

File Operation Status. A:\SCREMO36.GIF file saved

Channel 4132

#= Agilent 13:56:29 Oct 11, 2010 Freq/Channel

Center Freq

Ch Freq 836.6 hHz Trig Free | o30"c00000 Mz

Occupied Bandwidth I

Center 836.6000000 MH=z Start Freq
$31.600000 MHz

Stop Freq
Q_.-,-'1a'-"UI'-“"|\’"1"["'L-‘l,hlr"'nr'ﬁ-l..\r-'-.‘-J'l-'f‘l‘-ﬂ-.,l"\"u".”'r-.r% 841.600008 MHz
ol '
=2 "!1 < CF Step
t |r..s*r-"f’+a*l'.**-'"~“-"T"--Hﬁ**‘r'u"ﬁ'r‘u" "1""*"r‘ﬂ*w1’*'1"‘"""”"“""'ﬂ|'ﬂ~' Hlu'fju@@@@@@@ w;ﬁ

Freq Offset

i 0.80000008 Hz

sUEH 1

— ; = ' - Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41587 MHz % dB

Transmit Freq Error -11.:

® dB Bandwidth

File Operation Status. A:\SCREMO39.GIF file saved

Channel 4183

The State Radio_monitoring_center Testing Center (SRTC) Page number: 48 of 82
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC



SR I ( : No.: SRTC2010-H024-E0018

The S i, onBoreg, cone Tosg ot FCC ID: N7TNMC8705
ERFLEREN AP IC: 2417C-MC8705
- Agilent 13:57:28 Oct 11, 2618 Freq/Channel

Center Freq

Ch Freq &46.6 MHz Trig Free 846 6H0008 MH=

Occupied Bandwidth I

Start 841.6800000 MHz Start Freq
§41.600080 MHz

#Atter =

Stop Freq
; 851.600086 MHz
¥,
> L« CF Step

|
; AT 1.00086886 MHz
..-"\,"rf‘ﬂlﬂ"h *I'.'r""FT""\h"ﬁ'pl'f'-' oy l'\".ly.lﬂl..\m\ﬂhu Jw,ﬂ--‘ 'ﬂ-finllj"‘l.phr‘ Buto Man

uﬁ”,;nr. *,l""v'full* A e T"lﬁ'll\‘.""vr
1

Freq Offset
B.AGOEEEEE Hz

. . ; Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

4.1848 MHz % dB

Transmit Freq Error 1
® dB Bandwidth

File Operation Status. A:\SCREMO42.GIF file saved
Channel 4233

HSDPA/HSUPA Mode:
e Agilent 13:55:31 Oct 11, 2616 Fregq/Channel
|
Ch Freq 826.4 MHz Trig Free| o enier Fred
Occupied Bandwidth I
Center 826.4000000 MHz Start Freq
521.400088 MHz
Stop Freq
I o q-..',p1MIl-1|,-1f.1“1-\.,l-.l.;'\,..w"phl"|l.n 'q,t,ur.ﬂl.\,\ph 831. 400888 MHz
) .
+|,- '1| € CF Step
.1..,,L,.~.-a'-.|'|,|"n‘-fﬂ.l‘r**"ff\*rf‘*f‘h""""" 'r"'ﬂ-a'rrf'.Iﬂ,*'"a‘f"r"‘*'1"*"“""-u"*"'F""“"l,rf.*- Hlu'fju@%%% w;ﬁ
Freq Offset

0.600000080 Hz

- — ' - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1600 MHz % dB

Transmit Freq Error 1
% B Bandwidth

File Operation Status. A:\SCRENB38.GIF file saved
Channel 4132
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SR I ( : No.: SRTC2010-H024-E0018

The Stats Radio_menitoring_caniss Testing Conte FCC ID: N7NMC8705
ERFLEREN AP IC: 2417C-MC8705
35 Agilent 13:56:56 Oct 11, 26818 Freq/Channel

Center Freq

Ch Freq 8366 MHz Trig Free 336.600000 MHz

Occupied Bandwidth I
Center 836.6000000 MHz Start Freq
331.680006 MHz

A dB
Stop Freq
?l-”-,’HW"‘h"n".Irri'l"|'fn,'A',,.J'||.'-H'|,l‘-a.i."-,.||l\'.""a"",f"‘-"*'q"["'llﬁ 841.600080 MHz
|'|I .'I

> f e CF Step
t s -J|l‘“u""|r"'“'"L'M'-’]I.-J'rfl.'c'\f".,u"' --1...'.,"_".1|l -ﬁ'-‘H".'-'J'1|""\"'F""L""."Llrr"""“-r' Hl[j-?ﬂ@@@@@@@ Tﬂﬁ

Freq Offset
B.006ERREA  Hz

— ; = -' - Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41684 MHz % dB

Transmit Freq Error

® dB Bandwidth
File Operation Status. A:\SCREMO41.GIF file saved

Channel 4183

i Agilent 13:57:42 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 346,56 MHz Trig Free 246 GORARE MH=z
Occupied Bandwidth .

Start 841.6000000 MHz Start Freq
541.680886 MHz
Stop Freq
Mg, ."Il,na AR ¥ ﬂ.“ ;,-.q‘fq-.n_.. 851.600000 MHz

Sy LR Qk
< CF Step

|
Iﬁhlv-ll“,‘i'l‘ﬁjﬁ ) Hlu-fju@@@@@@@ qugﬁ

Freq Offset
B.006ERREA  Hz

n . - - : Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41648 MHz % dB

Transmit Freq Error 2
® dB Bandwidth 4.5

File Operation Status. A:\SCREMO42.GIF file saved
Channel 4233
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SR I ( : No.: SRTC2010-H024-E0018

The Stals Radio_moniaoring_oente Testing Cantes FCC ID: N7NMC8705
ERFEBEN PO IC: 2417C-MC8705

HSPA+ Mode:
4 Agilent 19:51:43 Oct 11, 2616 Display

Ch Freq &26.4 MH= Trig Free Full Screen
Dccupied Bandwidth
Display Line
-13.80 dBm
On 0ff
i o 0 "
I,ﬁ“lf'w*ff“ﬂ"*'”ﬂmlﬂ(f ik W,
_}lnl | < Limits»
| M f hl . | |
AN et i
Position»
z Eottam
#\JBH 161
Occupied Bandwidth Occ BH % Pur L
4.1965 MH=z 03 3 ? db
Transmit Freq Error 97 Preferences»
% dB Bandwidth :

File Operation Status. A:\SCRENB52.GIF file saved
Channel 4132

- Agilent 19:52;18 Oct 11, 20810 Freg/Channel

Center Freq

Ch Freq &36.6 MHz Trig Free 936.600000 MHz

Occupied Bandwidth I
Center 836.6000000 MHz Start Freq
531.600008 MHz

dB

Stop Freq
i J }”rf 241.600008 MHz
. 'ﬂl# Fit %\ M1 I | ", f'l!rr i 1“1?1'1 - CF Step
| 1.060600008 MHz
Ruto Man

| 'l
Y |.H o o .Mlﬁl L 'I,FU']I H H'r‘ i 1‘!"' h"
.‘WWM i} PP o e
000000008 Hz

3k a #JEH 180

Occupied Bandwidth
4.1811 MHz 3

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREWO53.GIF file saved
Channel 4183

Signal Track
On Off
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7
SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

ilent 19:52:52 Oct 11, 2818

Ch Freq 346.6 MHz 8:%?{;.!1@2%%5';\1%3

Occupied Bandwidth ~ ASSEE . | 0000

Start Freq
541600080 MHz

Stop Freq
851606080 MHz

N lﬁﬁlﬁﬁ”ﬂwﬂ'p-,w‘u.'pi.I}fr1r-i\hﬁ,ﬂ.iiﬁﬂ[‘ﬂl.ﬂn'n"h% e m—— . FStep

li ﬂl.@@@@@@@@ T‘1HZ
e "|'\'M| g H‘.\H I'.,ﬂl.”m' H"'IJH Hllml*"uln I,H A \AEW
I o W’w"‘r] r 'I IP ’ 1' 'I’r‘"' | Freq Offset

nter 8 Hz - 3.08000000 Hz

; : - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.16@3 MHZ w B —2G.AR B |

Transmit Freq Error
% dB Bandwuidth

File Operation Status. A:\SCRENG54.GIF file saved
Channel 4233
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No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705
IC: 2417C-MC8705

2.2.2.4 Emission Bandwidth-FCC Part 22.917(b)/IC RSS-132 8§ 4.5

SRTC

State Radio_monitonng_canter Testing Caonter

ERTEF NP OB

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:
WCDMA Mobile Station Tester
Agilent8960
EUT RF output Power
Splitter
Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The occupied bandwidth is
measured using spectrum analyzer. RBW is set to 30kHz on spectrum
analyzer. The bandwidth of -26dBc power can be read on spectrum analyzer.
The measurement will be conducted at three channels N09262, No9400 and

N09538 (Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements in part 22.917/24.238

Test result:
WCDMA Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHz)
826.4 4132 4.588
836.6 4183 4.572
846.6 4233 4.598
HSDPA/HSUPA Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHZz)
826.4 4132 4.531
836.6 4183 4.595
846.6 4233 4.584
HSPA+ Mode:
Carrier frequency (MHz) | Channel No. | Bandwidth of -26dBc Power (MHz)
826.4 4132 4.574
836.6 4183 4.593
846.6 4233 4.590

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205

Page number: 53 of 82

Copyright © SRTC




SR I ( : No.: SRTC2010-H024-E0018

Tho Stata Radko_ monitorng_enter Testing Center FCC ID: N7TNMC8705
ERFEBEN AR IC: 2417C-MC8705
WCDMA Mode:
5 Agilent 13:55:06 Oct 11, 2818 Freq/Channel
. Center Freq
Ch Freq &26.4 MHz Trig Free 306 400000 MH=
Occupied Bandwidth N
Center 826.4000000 MHz Start Freq
521.480088 MHz
Stop Freq
ﬁu'pu-{h.,r'fr‘a,1‘1,"'u,|'l'|,]'1.'.r|I-"u]\.-;'alla,.,ll.'-.n_.\'q H"I"{ hpw 831.400000 MHz
I L'ﬂ
=4 l,.' 1< CF Step
L LS ""n'."ik.~"-**’M"'.r'F'-r*'r‘-'*“*l*-v‘-"a"*":*“ Hlu.?D@@@@@@@ T,l';ﬁ

Freq Offset
B.006ERREA  Hz

5 B z

: - - - Signal Track
Occupied Bandwidth Occ BH Z Pur Nl O 0ff

41105 MHz % dB

Transmit Freq Error ] 1

® dB Bandwidth 4588 M

File Operation Status. A:\SCREMO36.GIF file saved

Channel 4132

#= Agilent 13:56:29 Oct 11, 2010 Freq/Channel

Center Freq

Ch Freq 836.6 hHz Trig Free | o30"c00000 Mz

Occupied Bandwidth I

Center 836.6000000 MH=z Start Freq
$31.600000 MHz

Stop Freq
Q_.-,-'1a'-"UI'-“"|\’"1"["'L-‘l,hlr"'nr'ﬁ-l..\r-'-.‘-J'l-'f‘l‘-ﬂ-.,l"\"u".”'r-.r% 841.600008 MHz
ol '
=2 "!1 < CF Step
t |r..s*r-"f’+a*l'.**-'"~“-"T"--Hﬁ**‘r'u"ﬁ'r‘u" "1""*"r‘ﬂ*w1’*'1"‘"""”"“""'ﬂ|'ﬂ~' Hlu'fju@@@@@@@ w;ﬁ

Freq Offset

i 0.80000008 Hz

sUEH 1

— ; = ' - Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41587 MHz % dB

Transmit Freq Error -11.:

® dB Bandwidth

File Operation Status. A:\SCREMO39.GIF file saved

Channel 4183
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SR I ( : No.: SRTC2010-H024-E0018

The S i, onBoreg, cone Tosg ot FCC ID: N7TNMC8705
ERFLEREN AP IC: 2417C-MC8705
- Agilent 13:57:28 Oct 11, 2618 Freq/Channel

Center Freq

Ch Freq &46.6 MHz Trig Free 846 6H0008 MH=

Occupied Bandwidth I

Start 841.6800000 MHz Start Freq
§41.600080 MHz

#Atter =

Stop Freq
; 851.600086 MHz
¥,
> L« CF Step

|
; AT 1.00086886 MHz
..-"\,"rf‘ﬂlﬂ"h *I'.'r""FT""\h"ﬁ'pl'f'-' oy l'\".ly.lﬂl..\m\ﬂhu Jw,ﬂ--‘ 'ﬂ-finllj"‘l.phr‘ Buto Man

uﬁ”,;nr. *,l""v'full* A e T"lﬁ'll\‘.""vr
1

Freq Offset
B.AGOEEEEE Hz

. . ; Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

4.1848 MHz % dB

Transmit Freq Error 1
® dB Bandwidth

File Operation Status. A:\SCREMO42.GIF file saved
Channel 4233

HSDPA/HSUPA Mode:
e Agilent 13:55:31 Oct 11, 2616 Fregq/Channel
|
Ch Freq 826.4 MHz Trig Free| o enier Fred
Occupied Bandwidth I
Center 826.4000000 MHz Start Freq
521.400088 MHz
Stop Freq
I o q-..',p1MIl-1|,-1f.1“1-\.,l-.l.;'\,..w"phl"|l.n 'q,t,ur.ﬂl.\,\ph 831. 400888 MHz
) .
+|,- '1| € CF Step
.1..,,L,.~.-a'-.|'|,|"n‘-fﬂ.l‘r**"ff\*rf‘*f‘h""""" 'r"'ﬂ-a'rrf'.Iﬂ,*'"a‘f"r"‘*'1"*"“""-u"*"'F""“"l,rf.*- Hlu'fju@%%% w;ﬁ
Freq Offset

0.600000080 Hz

- — ' - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.1600 MHz % dB

Transmit Freq Error 1
% B Bandwidth

File Operation Status. A:\SCRENB38.GIF file saved
Channel 4132

The State Radio_monitoring_center Testing Center (SRTC) Page number: 55 of 82
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC



SR I ( : No.: SRTC2010-H024-E0018

The Stats Radio_menitoring_caniss Testing Conte FCC ID: N7NMC8705
ERFLEREN AP IC: 2417C-MC8705
35 Agilent 13:56:56 Oct 11, 26818 Freq/Channel

Center Freq

Ch Freq 8366 MHz Trig Free 336.600000 MHz

Occupied Bandwidth I
Center 836.6000000 MHz Start Freq
331.680006 MHz

A dB
Stop Freq
?l-”-,’HW"‘h"n".Irri'l"|'fn,'A',,.J'||.'-H'|,l‘-a.i."-,.||l\'.""a"",f"‘-"*'q"["'llﬁ 841.600080 MHz
|'|I .'I

> f e CF Step
t s -J|l‘“u""|r"'“'"L'M'-’]I.-J'rfl.'c'\f".,u"' --1...'.,"_".1|l -ﬁ'-‘H".'-'J'1|""\"'F""L""."Llrr"""“-r' Hl[j-?ﬂ@@@@@@@ Tﬂﬁ

Freq Offset
B.006ERREA  Hz

— ; = -' - Signal Track
Occupied Bandwidth Occ BH Z Pur R 0n 0ff

41684 MHz % dB

Transmit Freq Error

® dB Bandwidth
File Operation Status. A:\SCREMO41.GIF file saved

Channel 4183

i Agilent 13:57:42 Oct 11, 2018 Freq/Channel

Center Freq

Ch Freq 346,56 MHz Trig Free 246 GORARE MH=z
Occupied Bandwidth .

Start 841.6000000 MHz Start Freq
541.680886 MHz
Stop Freq
Mg, ."Il,na AR ¥ ﬂ.“ ;,-.q‘fq-.n_.. 851.600000 MHz

Sy LR Qk
< CF Step

|
Iﬁhlv-ll“,‘i'l‘ﬁjﬁ ) Hlu-fju@@@@@@@ qugﬁ

Freq Offset
B.006ERREA  Hz

n . - - : Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

41648 MHz % dB

Transmit Freq Error 2
® dB Bandwidth 4.5

File Operation Status. A:\SCREMO42.GIF file saved
Channel 4233
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SR I ( : No.: SRTC2010-H024-E0018

The Stals Radio_moniaoring_oente Testing Cantes FCC ID: N7NMC8705
ERFEBEN PO IC: 2417C-MC8705

HSPA+ Mode:
4 Agilent 19:51:43 Oct 11, 2616 Display

Ch Freq &26.4 MH= Trig Free Full Screen
Dccupied Bandwidth
Display Line
-13.80 dBm
On 0ff
i o 0 "
I,ﬁ“lf'w*ff“ﬂ"*'”ﬂmlﬂ(f ik W,
_}lnl | < Limits»
| M f hl . | |
AN et i
Position»
z Eottam
#\JBH 161
Occupied Bandwidth Occ BH % Pur L
4.1965 MH=z 03 3 ? db
Transmit Freq Error 97 Preferences»
% dB Bandwidth :

File Operation Status. A:\SCRENB52.GIF file saved
Channel 4132

- Agilent 19:52;18 Oct 11, 20810 Freg/Channel

Center Freq

Ch Freq &36.6 MHz Trig Free 936.600000 MHz

Occupied Bandwidth I
Center 836.6000000 MHz Start Freq
531.600008 MHz

dB

Stop Freq
i J }”rf 241.600008 MHz
. 'ﬂl# Fit %\ M1 I | ", f'l!rr i 1“1?1'1 - CF Step
| 1.060600008 MHz
Ruto Man

| 'l
Y |.H o o .Mlﬁl L 'I,FU']I H H'r‘ i 1‘!"' h"
.‘WWM i} PP o e
000000008 Hz

3k a #JEH 180

Occupied Bandwidth
4.1811 MHz 3

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREWO53.GIF file saved
Channel 4183

Signal Track
On Off
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SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

ilent 19:52:52 Oct 11, 2818

Ch Freq 346.6 MHz 8:%?{;.!1@2%%5';\1%3

Occupied Bandwidth ~ ASSEE . | 0000

Start Freq
541600080 MHz

Stop Freq
851606080 MHz

N lﬁﬁlﬁﬁ”ﬂwﬂ'p-,w‘u.'pi.I}fr1r-i\hﬁ,ﬂ.iiﬁﬂ[‘ﬂl.ﬂn'n"h% e m—— . FStep

li ﬂl.@@@@@@@@ T‘1HZ
e "|'\'M| g H‘.\H I'.,ﬂl.”m' H"'IJH Hllml*"uln I,H A \AEW
I o W’w"‘r] r 'I IP ’ 1' 'I’r‘"' | Freq Offset

nter 8 Hz - 3.08000000 Hz

; : - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

4.16@3 MHZ w B —2G.AR B |

Transmit Freq Error
% dB Bandwuidth

File Operation Status. A:\SCRENG54.GIF file saved
Channel 4233
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7
SR I ‘ : No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705

State Radio_monitonng_canter Testing Caonter

ESTA IR R IC: 2417C-MC8705

2.2.2.5 Conducted Spurious Emissions-FCC Part2.1057/22.917/IC RSS-132 § 4.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:

WCDMA Mobile Station Tester
Agilent8960

EUT RF output Power
Splitter

Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The measurement is
carried out using a spectrum analyzer. The spectrum analyzer scans from
30MHz to 9GHz (higher than the 10™ harmonic of the carrier). The peak
detector is used and RBW is set to 1TMHz on spectrum analyzer.

The measurement will be conducted at one channel No 4183 (middle channel
of WCDMA band V)

Limits <-13dBm

Test result:
Refer to the following figures.
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SR I ( : No.: SRTC2010-H024-E0018

e st sl See bl FCC ID: N7TNMC8705
ERTARBETP A IC: 2417C-MC8705
WCDMA Mode:

- Agilent 14:09:35 Oct 11, 2618 Freq/Channel

Center Freq
427.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
524.000000 MHz

P o o
824./000000 MHz ?9.4%5@%@8%2

Auto Man

Freq Offset
B.RAEBEREE Hz

Signal Track
On 0ff

] #BH 1 MHz ; o 30
Channel 4183, 30MHz~824MHz

Freq/Channel

Center Freq
$36.500000 MHz

Start Freq
824.000000 MHz

Stop Freq
549.000086 MHz

P4t
CF Ste
849.@@@@@@3{_%2 \ 250008000 Mo
g | = e
'.‘ Mlﬁ,h IIJ'; ". #‘F‘I
'|\1'.’HM I Freq Offset
C B.AAEERRRA Hz

Signal Track
On 0ff

b . #VBH 1 MHz : a1l
File Operation Status. A:\SCREN063.GIF file saved

Channel 4183, 824MHz~849MHz
Note: The signal beyond the limit is the base station simulator carrier.
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SR I ( : No.: SRTC2010-H024-E0018

promiboreg, ool Ttting Contes FCC ID: N7TNMC8705
@%Tﬁ%ﬁmﬂhm ¥J=PL IC: 2417C-MC8705
¥ Agilent 14:11:24 Oct 11, 2618 Freq/Channel

Center Freq
4.92450000 GHz

Start Freq
349.000000 MHz

Stop Freq
900000060 GHz
'Stop

Q.BBW CF Step

515.100060 MHz
Huto Man

Freq Offset

o A 0.00000000 Hz
WL L

.I iy I'II h
‘ﬁ"-’Lr+H1'l{la1-m,rwp-r-.'l.\hr?uﬂ". '\,ir"“p"‘f'"4'"\f-'|"1"ﬁiiﬁ|l'*"k"l"l'w o I"'*"L*""I"'"'""”"ul"‘*"l.'w'

Signal Track
On 0ff

) - #/BH 1 MHz : . .
File Operatmn Status. A:\SCRENG66.GIF file saved

Channel 4183, 849MHz~9GHz

HSDPA/HSUPA Mode:
- Agilent 14:09:54 Oct 11, 26016 Freq/Channel

Center Freq
427 .ARARAA MHz

Start Freq
300008060 MHz

Stop Freq
524.000000 MHz
|Stop

824.@@@@@@@r1|—|z— CF Step

79.4000080 MHz
Ruto Man

Freq Offset
A.aeaEaRER Hz

Signal Track
On 0ff

: z #/BH 1 MHz ] g ots,
File Operation Status. A:\SCREHO61.GIF file saved

Channel 4183, 30MHz~824MHz
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SR I ( : No.: SRTC2010-H024-E0018

onioreg_cente Testing Cantes FCC ID: N7NMC8705
E!%TﬁEEEJﬂ'JEPM 'EJ':P*L. IC: 2417C-MC8705

Freq/Channel

Center Freq
836.500000 MHz

Start Freq
£24.000800 MHz

Stop Freqg

Stop . 849.000000 MHz

[ NSNS S Y S [ U I W S—— —
I I

i CF Step

849.%%%‘9‘“‘%2 h 2 50066860 MHz

1 Huto Mar

Freq Offset
000600000 Hz

Signal Track
On 0ff

#\BH 1 MHz

Freq/Channel

Center Freq
4.92450000 GHz

Start Freq
349.000000 MHz

Stop Freq
9.A0B0AAG0 GHz
|Stop

9.@@@@@@@@@&42— CF Step

815100088 MHz
Ruto Man

Freq Offset

1
u'»,q,,mi_, 0.600OPERE Hz

! o baite! i
i \"'v"ulw.‘illr L 'ﬂi”'f"fh'h\.n ki J 1-1_.I.4-,.ar-'u}n1"-\,f.,'*-J'-1l,"p.-.'|r.-'*.qx-.»"""l"’"""""' JMH''''I"'I“''''''-Il"‘l''‘*l'''lJnu"'||~l"4'i"|w'l-,-

Signal Track
On 0ff

: z #/BH 1 MHz ] g ots,
File Operation Status. A:\SCREWOG7Y.GIF file saved

Channel 4183, 849MHz~9GHz
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SR I ( : No.: SRTC2010-H024-E0018

oot i oo it FCC ID: N7TNMC8705
AR R IC: 2417C-MC8705
HSPA+ Mode:

# Agilent 19:47:33 Oct 11, 2010 Peak Search

Next Peak
Mext Pk Right
Next Pk Left

Min Search

1 Pk-Pk Search

HA , ) '
. ﬁ‘-l"-t.i..-.\i.v.!‘-.i.l'I,'ll!Ib-'|*r'J1'|I"»|'|'.‘H,,ﬂ‘-H—'|,H-,J..IF||"J..L'""IL._ﬂ"h'i.f\,.ar;_‘n,-.ll.ﬂhn.!._ll."r""l'.!,;"'hun.kn"Ili'f|"'\1'H'|"!‘Ll'1-f"71.-'+,}'|lr|_.'. ,.,;J,...-.qﬁhhh,dl.-u
er

ar
824.000000 MHz Mkr » CF
-45.42 dBm -
B 1 of 2

BH 1 MHz #JBH 1 MHz :
Channel 4183, 30MHz~824MHz

Sweep
Sweep Time
50,88 ms
Huto Man
Sweep
Single Cont
Auto Sweep
Time
Horm Accy
Gate
On 0ff

Gate Setup»

£ . _
Fon | oweep Time Points

swp  150.00 ms 601

#YBH 1 MHz

Channel 4183, 824MHz~849MHz
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7
SR I( : No.: SRTC2010-H024-E0018

The Siats Rk monitoring_canier Testing Conier FCC ID: N7NMC8705
ERFTEBENP R IC: 2417C-MC8705

Agilent 19:49:37 Oct 11, 2618

Center Freq
4.92450008 GHz

Start Freq
549.000000 MHz

Stop Freq
908000800 GHz

CF Step
§15.106000 MHz

Freq Offset

T 0000808068 Hz

AA L sl rﬁﬂh.ﬁllﬁ)«'.! A.J.'r""*""H‘Il‘j-""l"ll\"’*dl"'!'l-ﬁ,'|"-n'n.,.'H|.-\""1.-1‘,#.-.-1..\\\,,-||-'.|,i,\rl.ﬂ' Aﬁuﬁ-“*ﬁh"ml"’m b F"'“"‘-‘ff-'f\'lh’w'}i-‘
£y PEAmT .

FTun Start Signal Track

s | 849.0000000 MHz o

#WBH 1 MHz

Operation Status. A:\SCRENG51.GIF file saved

Channel 4183, 849MHz~9GHz
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2.2.2.6 Band Edges Compliance-FCC Part 22.917(b)/IC RSS-132 § 4.5

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test Setup:

WCDMA Mobile Station Tester
Agilent8960

EUT RF output Power
Splitter

Spectrum Analyzer
E4440A

Test procedure:

After a radio link has been established between EUT and Tester, the output
power of the cell signal of the testing equipment will be decreased until the
output power of the EUT reach a maximum value. The measurement is
carried out using a spectrum analyzer. The peak detector is used and RBW is
set to 30KHz on spectrum analyzer.

The measurement will be conducted at two channels No4132 and No4233
(Bottom and top channels of WCDMA band V)

Limits <-13dBm

Test result:
Refer to the following figures.
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E!%TﬁEE&;Jﬂ'JEPM 'EJ':P*L. IC: 2417C-MC8705
WCDMA Mode:
w5 Agilent 14:37:22 0ct 11, 2618 Amplitude
: Ref Level
26.78 dBm
Attenuation
* e
ARl o —
Ilwt'rhﬂ NF ‘l : ‘ ||' HH scfée@_,énc;;
LRef Level—f— :
26.780 dBm ’ Scale Type
|I Log Lin
) i
" '.I 'N'”h i LI A r| [
! 'n‘r#U\\”lM]f" i g
More
1 of 3

#UBH 109 kHz : 30 .
Copyright 2000-2007 Agilent Technologies
Channel 4132

Freq/Channel

Center Freq
349.000000 MHz

Start Freq
346.500000 MHz

" "ﬂw \r* 'M‘ L Jﬁ' A n'uhl' i )ll\h'l* M\[ (f'l ".l H

Start :
846.5000000 MH=z | o @@g@F@@Stkig

l]1 Ruto tan

m,.1“,rth;.d'p.(’r\rwlr. | hh.h\J'kui.i{'Hlﬂpl f'*km‘"‘*"'|J”"’Tﬁ'

Stop Freq
351.500000 MHz

Freq Offset
H.EAEREREE Hz

Signal Track
On 0ff

File Operation Status. A:\SCREN .GIF file saved
Channel 4233
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HSDPA/HSUPA Mode:

# Agilent 14:37:34 Oct 11, 2618 Amplitude
' Ref Level
26,78 dBm
Attenuation
. 3@.@@MdB
! A uto Man
&i'h‘l’wﬁ’\"l’lﬁblﬂi j“""‘-’mm.'ﬁ Wﬁ 1"'1“'r 1' i TM'I .

i ot

_Ref Levelﬁ‘% :
26.70 dBm ! Scale Type
} Lag i

|'1
. *,m JV[MM 'lldfﬂ 'Im ph.mﬂ‘ﬁw] iy WI‘[ { 1

More
1 of 3

File Operation Status. A:\SCREN121.GIF file saved
Channel 4132

¥ Agilent 14:38:32 Oct 11, 2618 Freq/Channel

Center Freq
549.000000 MHz

Start Freq
ot d ol Ty ‘ || 846.506990 MHz
Py

$51.500008 MHz
IStart

846.5000000 MHz 'l CF Step

| CO6.006880 kHz
| Auto Man

it
¢ha|’||*\"T'|'l“ln-'+‘\A'.H"ﬁ\*'IJ'hf“"NJﬂ"ﬂh"w'\lfﬂlf-\"h%"4 , [req Offset

Signal Track
On 0ff

File Operatlnn Status, A:\SCREN124.GIF file saved
Channel 4233
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HSPA+ Mode:

RBW 100 kHz RF ATt 50 dB
Re¥ Lvi vBW 300 kHz
27 dBm SWT 5 ms unit dBm
27
20
10|
O
—10|
—20|
—-30 'y
-40
-50
-60
-70|
-73
Center 826.4 MHz 1 MHz/ Span 10 MHz
Date: 25.0CT.2010 11:57:-22
RBW 100 kHz RF ATt 50 dB
Re¥ Lvi vBW 300 kHz
31 dBm SWT 5 ms unit dBm
31
4 dB pPFfset
20
10|
0|
-10
—20
-30
-40
-50|
—60|
—69|
Center 846.6 MHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2010

12:02:29

Channel 4233
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2.2.2.7 Frequency Stability-FCC Part2.1055/IC RSS-132 § 4.3

Ambient condition:

Temperature Relative humidity Pressure
21°C 44% 101.5kPa
Test setup:

Climate Chamber

. EUT e WCDMA Mobile Station Tester
. : Agilent8960
DC
Power Supply

Test Procedure:

A radio link shall be established between EUT and Tester. The tester will
sample the transmitter RF output signal and measure its frequency. The
temperature inside the climate chamber is varied from -30 to +50° Cin 10° C
step size, and also the DC power supply voltage to the EUT is varied from 3.2
to 3.6 V. The measurement will be conducted at three channels No4132,
No4183 and No4233 (Bottom, middle and top channels of WCDMA band V).

Limits:

No specific frequency stability requirements in FCC Part2.1055.

According to the standard of RSS-132 § 4.3, the carrier frequency shall not depart
from the reference frequency in excess of £2.5 ppm for mobile stations.
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IC: 2417C-MC8705
Test result:
WCDMA Mode:
o Test Result (ppm)@3.3V
Temperature(°C) =P 0614132 | Channel 4183 | Channel 4233
230 0.002 0.001 0.001
20 0.002 0.001 0.001
10 0.002 0.003 0.001
0 0.001 0.003 0.001
+10 0.002 0.001 0.002
+20 0.001 0.001 0.001
+30 0.002 0.002 0.002
+40 0.002 0.004 0.001
+50 0.002 0.001 0.001
Test Result (ppm)@20°C
Voltage (V) Channel 4132 | Channel 4183 | Channel 4233
3.2 0.002 0.001 0.000
3.6 0.002 0.002 0.002
HSDPA/HSUPA Mode:
o Test Result (ppm)@3.3V
Temperature(°C) =P 164132 | Channel 4183 | Channel 4233
230 0.002 0.001 0.001
20 0.002 0.001 0.001
210 0.002 0.003 0.001
0 0.001 0.003 0.001
+10 0.002 0.001 0.002
+20 0.001 0.001 0.001
+30 0.002 0.002 0.002
+40 0.002 0.004 0.001
+50 0.002 0.001 0.001
Test Result (ppm)@20°C
Voltage (V) Channel 4132 | Channel 4183 | Channel 4233
3.2 0.002 0.001 0.000
3.6 0.002 0.002 0.002
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IC: 2417C-MC8705
HSPA+ Mode:
o Test Result (ppm)@3.3V
Temperature(°C) =P 0614132 | Channel 4183 | Channel 4233
230 0.008 0.008 0.007
20 0.009 0.008 0.015
10 0.009 0.008 0.020
0 0.021 0.012 0.038
+10 0.024 0.019 0.047
+20 0.019 0.019 0.043
+30 0.017 0.013 0.028
+40 0.012 0.007 0.033
+50 0.015 0.010 0.033
Test Result (ppm)@20°C
Voltage (V) Channel 4132 | Channel 4183 | Channel 4233
3.2 0.019 0.014 0.029
3.6 0.032 0.006 0.015
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2.2.2.8 Radiated Spurious Emissions-FCC Part2.1053/Part 22.917(a)

Ambient condition

21°C 44% 101.5kPa
Test Setup:
SA
£
J
<A I
— g Receiving Antenna
D =
= &
L =
o
AAAA
Step 1
Signal
SA Substitute Generstor

E
L

Test procedure:

Step 1:

Attenuator

J
il

ey |

R eceiving Artenna

Antenna

R

! 4LE

Step 2

The measurement is carried out in the fully anechoic chamber. EUT was
placed on a 2.4 meter high non-conductive table at a 3 meter test distance
from the test receive antenna. A receiving antenna was placed on the antenna
mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. A radio link shall be

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205

Page number: 72 of 82

Copyright © SRTC



7
SR I‘ : No.: SRTC2010-H024-E0018

T State Radio,monioring_canter Testing Cantr FCC ID: N7NMC8705
ERFTEBEN PP IC: 2417C-MC8705

established between EUT and Tester. The output power of the cell signal of
the tester will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer
or receiver. The spectrum analyzer scans from 30MHz to 9GHz (higher than
the 10" harmonic of the carrier). The peak detector is used and RBW is set to
1MHz on spectrum analyzer. Then the antenna height and turn table rotation
is adjusted till the maximum power value is founded on spectrum analyzer or
receiver. A notch filter is necessary in the band near to the carrier frequency.
A high pass filter is needed to avoid the distortion of the testing equipment in
the band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be
substituted in place of the EUT. The log-periodic antenna will be driven by a
signal generator and the level will be adjusted till the same power value on the
spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the
substitution antenna and the reading of the spectrum analyzer or receiver.

Calculation procedure:
The data of cable loss, antenna gain and air loss has been calibrated in full
testing frequency range before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the
cable loss, antenna gain and air loss. The basic equation with a sample
calculation is as followed:
P=Pr+Lc+LA-G
Where
P: Power of the Radiated Spurious Emissions (dBm)
Pr: reading of the receiver (dBm)
Lc: Cable Lose (dB)
La: Air loss (dB)
G: Antenna Gain (dBi)

Assumed the reading of the receiver is -60dBm. A cable lose of 10dB, an air
lose of 30dB and an antenna gain of 11dBi are added.
P=Pr+Lc+La-G=-60+10+30-11=-31dBm

The measurement will be conducted at one channel No4183 (middle channels
of WCDMA band V)

Limits <-13dBm
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Test result:
WCDMA Mode:

Level [dBm]
-10

-20

-30

-40

-50

-60

-70

-80

-90

-100

30M 50M 100M 200M 400M 700M 1G 2G 3G
Frequency [Hz]

MES 3117_pre
LIM FCC RE02 Broadband Limit

Channel 4183, 30MHz~3GHz

Level [dBm]
-10
-20
-30
-40
-50
-60
-70
-80
3G 4G 5G 6G 7G 8G 10G 20G
Frequency [Hz]
MES 3118_pre
LIM FCC REO2 Broadband Limit

Channel 4183, 3GHz~20GHz
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HSDPA/HSUPA Mode:
Level [dBm]
-10
-20
-30
-40 ol
-50
-60
-70
-80
-90
-100
30M 50M 100M 200M 400M 700M 1G 2G 3G
Frequency [Hz]
MES 311_pre
LIM FCC REO02 Broadband Limit
Channel 4183, 30MHz~3GHz
Level [dBm]
-10
20
-30
-40
-50
-60
-70
-80
3G 4G 5G 6G 7G 8G 10G 20G
Frequency [Hz]
MES 3116_pre
LIM FCC REO02 Broadband Limit
Channel 4183, 3GHz~20GHz
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HSPA+ Mode:
Marker - 3.3833066132 GH=z —48_.58 dBm
Level [dBmM]
-1
—2C
—3d
—Aad MW
—5C
| Wh
—6C N
" |
—7C 'AM
AT e
—8dC
_QOBOM 50M 100M 200M 400M 1G 2G 3G 4G 6G 10G 20G
Frequency [Hz=]
— MES PROJECTNAME__pre PK
— LM SP_FCC —13dBm Voltage QP Limit
Channel 4183, 30MHz~20GHz
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2.2.2.9 Receiver Spurious Emission-IC RSS-Gen § 6a

Ambient condition:

Temperature Relative humidity Pressure
25°C 54% 101.5kPa
Test Setup:

MAST

Test Procedure:

The EUT should be placed on a non-metallic table 80cm above the ground
plane. The receive antennas shall be moved from 1 to 4 meters. The distance
between EUT and receive antenna should be 3 meters.

The accessories of the EUT are connected with the EUT such as headset etc.
During the test the data transferring via USB cable between EUT and laptop is
maintained.

Then start the test software ES-K1. Sweep the whole frequency band through
the range from 30MHz to 1GHz, using receive log period antenna HL562.
During the test, the height of receive antenna shall be moved from 1 to 4
meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees for
detecting the maximum of radiated spurious signal level. The measurements
shall be repeated with orthogonal polarization of the test antenna.

The data of cable loss and antenna factor has been calibrated in full testing
frequency range before the testing.
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Limit:
Spurious Frequency (MHz) Field Strength at 3 metres
Detector Unit (microvolts/m)
30~—88 Quasi-peak 100
88~216 Quasi-peak 150
216~960 Quasi-peak 200
960~1000 Quasi-peak 500
Above 1000 Average 500
Test result:
Level [dBuV/m]
100
90
80
70
60
.
50 [ |
40
30
20
19 30m 50M  70M  100M 200M  300M 500M 700M 1G
Frequency [Hz]
— _MES 1008 pre
LIM ANSI63.4_1 Field Strength QP Limit

WCDMA band V
Note: The signal beyond the limit is the base station simulator carrier.
For measurement above 1GHz, all emissions level measured were
more than 10dB below the limit.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 78 of 82
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright © SRTC



SRTC

The State Hadio_monfioning_center Testing Canter

ERF LR O

No.: SRTC2010-H024-E0018
FCC ID: N7NMC8705
IC: 2417C-MC8705

2.3. List of test equipments

No. Name/Model Manufacturer S/IN Cahbrg;;)en Due
1 E5515C(8960) Mobile Agilent GB44050904 | 19" Aug. 2011
Station Tester
2 88208 Radio Anritsu 6200772659 | 12" Sep. 2011
Communication Analyzer
3 PSA E4440A Agilent MY41000183 | 19" Aug. 2011
Spectrum Analyzer
4 FSP 30 R&S 100118 19" Aug. 2011
Spectrum Analyzer
5 66309B DC Power Supply Agilent MY43000461 19" Aug. 2011
6 1506A Power Splitter Weinschel MN154 19™ Aug. 2011
7 | 9-080mx5.255mx=3.525m FRANKONIA | e 19 Aug. 2011
Shielding room
8 ESI 40 EMI test receiver R&S 100015 19" Aug. 2011
9 SMR 20 Signal generator R&S 100086 19" Aug. 2011
10 CMU 200 Radio tester R&S 100313 19" Aug. 2011
12.65m*8.03m*7.50m th
11 Fully-Anechoic Chamber FRANKONIA | = - 19" Aug. 2011
12 HL562a rﬂgfnfg test R&S 100016 19" Aug. 2011
23.18mx16.88mx9.60m th
13 Semi-Anechoic Chamber FRANKONIA | - 19" Aug. 2011
HF 906 Double-Ridged th
14 Waveguide Horn Antenna R&S 100030 19" Aug. 2011
HF 906 Double-Ridged th
15 Waveguide Horn Antenna R&S 100029 19" Aug. 2011
16 PS2000 Turn Table FRANKONIA | = - 19" Aug. 2011
17 MAZ260 Antenna Master FRANKONIA | - 19" Aug. 2011
18 SH-241Climatic Chamber ESPEC 92000389 19" Aug. 2011
19 ES-K1EMI test software R& | 19" Aug. 2011
20 HL562 Receive antenna R&S 100167 19" Aug. 2011
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2.4. EUT Photograph

The front view of EUT (with docking card)

The rear view of EUT (with docking card)

The State Radio_monitoring_center Testing Center (SRTC) Page number: 80 of 82

Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright © SRTC



7
SR I‘ : No.: SRTC2010-H024-E0018

The State Hadio_monfioning_center Testing Canter FCC I D: N 7N M 08705
ERFTEBENP R IC: 2417C-MC8705

The front view of EUT

The rear view of EUT
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Appendix
Appendix1 Test Setup
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